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分析报告

批号

Batch No
生产日期

Product date

数量

Quantity 2392kg
报告日期

Report date

包装

Packing 25kg
标准

Standard Bag

检测项目

Test items
标准值

Standard value
实测数据

Test date

性状

Appearance
白色粉末

white powder
白色粉末

white powder

含量

Content ≧99%

熔点

Melting point 115-116℃ 115℃

检验结果 合格

负责人：苏江红 检测人：李菁

Principal Inspector

Certificate of analysis 

产品名称：对苯二甲醛（Cas:623-27-8）

Product name:1,4-Phthalaldehyde
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